o

AMCO J16 Series
Di5K HARROW

(Replacement Bearing and End Bells for all J16 Harrows with serial number 538

and up)

Ref. Na. Part No. Description No. Reqg'd.

14 17004 End Bell - Small 1 per bearing riser
FB-09-0016 Sub. Assy. Bearing and Housing

15 16014 Bearing Housing | per bearing riser

16 10606 Grease Fitting 1 per bearing housi:

21 11504 Bearing 125mm DC214TTR3 1 per bearing housis

21A 100105 Washer 125mm 2 per bearing housir

22 11072 Retainer Ring 1 per bearing housi.

218 100886 ° Sleeve 1 per bearing ;

23 17005 End Bell - Large | per bearing riser

—

Hy

o
o8
S
&

, | _ -
1 3l }g,(&u , \/JJWDM U

I £ Qg —




WOF16 REAR GANG

20



Ref.

No.

28
29
30
30
30
30
30
30
30
30
30
31
32
33
34
34
34
34
34
34
35
36
37
37
37
38
38
38

Part No.

10395
10489
100336
100337
100338
100339
100340
100342
100343
100344
100346
0709A
100002
10299
9441
9442
9443
9444
9446
9447
10910
3278
3276
3255
3263
3275
3250
2456

Y

AMCO WOF16

REAR GANG
Description No. Reqg'd
Lock Nut ¥2-NC,PL, (1perGangBolt) .. .................. AR,
Nut-Gang Bolt 1v2 - NF, CH (1 perGangBolt).............. AR.
ScraperBar94” -208lade. . ... .. ... i 1
ScraperBar102”-22Blade. . .. ... ... .. i 1
ScraperBar108”-24Blade. . ... i e e 1
ScraperBar117”-26Blade. ... ... ... . o 1
ScraperBar126” -28Blade. . ......... i i 1
ScraperBar144”-32Blade. . ...... ... . oo i oL 1
ScraperBar165” -36Blade. . ... ..o e e 1
ScraperBar183” -40Blade. . . . ... ... .. 1
ScraperBar200”-44Blade. . ...... . ...l 1
Scraper{1 perBlade) ....... S e e e A.R.
“U” Bolts/8 Dia.(1perScraper) ..., A.R.
Lock Nuts5/8-NG,PLT,(2perScrapen. ... iieernnnn. AR,
Gang Bolt427/8"-5Blade .......... .. o i, A.R.
Gang Bolts21/8"-6Blade ....... ... .. .. i i i, A.R.
GangBolt613/8"-7Blade ....... ... . iiiiiiiiinnaan, A.R.
Gang Bolt705/8-8Blade ........ ... i A.R.
Gang Bolt891/8”-10Blade ..... ... ... .. ... ... A.R.
Gang Bolt983/8”-11Blade ......... ... coiiiiiiinn., AR.
Roll Pin5/M16x2 v {(1perGangBolt). . . ......... ... .. ... A.R.
Blade10” x 11 Ga. Back-Up .. ... ... . o ot AR.
Blade 22 x ¥ Plain . ... . ... e A.R.
Blade2dx Va Plain .. ... ... . i i AR,
Blade-26x Va Plain ... ... .. . . AR.
Blade 22 x Va C.0.. . ..o ii i i i e e e A.R.
Blade-24x Yo C.O.. .. ... . e A.R.
Blade 26x ¥a C.O. . .. AR.

21



Ret.
No.

SCDCONO'}CH#QJA—L_&_L_L..;_LM_L_\.

11
12

13

14
15

i6

17
18
18A

19
—20
21
22
23
24
25
26

26

28
29
30
30
30
30

Part No.

0700
0503
0505
0506
0507
0508
0487
0519
0493
9752
10396
0702
100002
10299
10226
10872
2404
2404-A
6402
16014
10606
9981
10665
10059
10299
G10218
100105
FB-09-0014
11072
6403
1296
1222-A
100099
100098
5622-A
10870

10710

10395
10489
1003386
100337
100339
100340

AMCO WOJ16

REAR GANG

Description No. Reqd
Gang Frame94”-18Blade.................. .. ... .. 1
Gang Frame 102" -20Blade ................... ... .. . . 1
Gang Frame117"-22Blade ................. ... .... ... . 1
Gang Frame 126" -24Blade . ................. ... ... .. .. .. 1
Gang Frame 135" -26Blade.................. ... ...... . 1
GangFrame 144" -28Blade ................. .. . ... ... 1
Gang Frame 165" -32Blade . .................. PR 1
Gang Frame187"-36Blade .................. ... ... . 1
Gang Frame 209" -40Blade ................. ... .. ... . 1
“U" Bolt 7/8 Dia. (2 per Bearing Riser) .................... AR.
Lock Nut 7/8 -NC, PL (4 per BearingRiser) .............. .. A.R.
BearingRiser-LH. ... .. ... ... .. ... ... . . . ... .. AR.
“U” Bolt 5/8 Dia. (1 per Bearing Riser .................... A.R.
Lock Nut 5/8 - NC PLT {2 per Bearing Riser).............. .. A.R.
Nut-Gang Bolt 12 - NC, Slotted (1 per GangBolt) .......... AR.
Cut Washer 1 3/8 - PLT {1 per GangBolt) .................. A.R.
BumperWasher(1perGang)................. ... .. . A.R.
Bumper Washer (Use On R.H. Gang Only) vl 1
End Bell-Small (1 per Bearing Riser)...................... AR.
Bearing Housing (1 per Bearing Riser).................... AR.
Grease Fitting (1 per Bearing Housing) ................ . .. AR.
Clamp-Trunion, (3/8 x 212 x 4) (2 per Bearing Riser).......... A.R.
Carriage Bolt5/8 x 2 - NC, PLT, GRS (2 per Bearing Riser) .... AR.
Cut Washer 5/8 - PLT (2 per BearingRiser)................. A.R.
Lock Nut 5/8 - NC, PLT (2 per BearingRiser) ............... A.R.
Bearing GW214-PP2 {1 per BearingRiser) ................. AR.
Washer 125mm (2 per Bearing Housing) .................. A.R.
Bearing & Housing - Complete

Retainer Ring (1perBearing). . ............ ... ... .. .. . .. ALR.
End Bell-Large {1 per Bearing Riser). ..................... AR.
Spacer Spools {Use 0523 For Harrows Less Back-Up Blades). A.R.
End Gang Washer (1 per Gang Bolty...................... A.R.
SpacerPlate ........... ... ... ... AR.
Bearing Plate (1 perGangBolt). ........ ... ... ... . .. . A.R.
Lock Plate (1perGangBolt) .............. ... .. ... . . AR.
Carriage Bolt ¥2 x 1% - NG, PL, GRS

(1 per Gang Bolt Without 100099 Spacer Plate)............. AR.
Carriage Bolt 2 x 2-NC, PL, GR5 A

{1 per Gang Bolt With 100099 Spacer Plate)................ AR
Lock Nut 2 - NC, PL (1 per GangBolt)................. ... AR
Nut-Gang Bolt 1v2 - NF, CH (1 per GangBolt).............. A.R.
ScraperBar94”-18Blade.................... ... ... ... 1
Scraper Bar 102" -20Blade. ............... .. 1
ScraperBar117”-228lade. . ............ ... . ... ... ... .. 1
ScraperBar126”-24Blade............. ... .. ... ... .. ... 1

{Cont.’d next page)

27



WOJ 16 FRONT GANG



Ref.
No.

—
SO NOORMAN OO R WRN = el wd ok owd b

NN = = el b ok kb b
- OO~ W=

21A

22
23
24
25

Part No.

100336 -
100337
100339
100340
100341
100342
100343
100345
100347
0708A
100002
10299
0700
0503
0505
0506
0507
0508
0487
0519
0493
0701
9752
10386
100002
10299
10226
10872
2404
6402
16014
10606
9981
10665
10059
10299+
G10218
100105
FB-09-0014
11072
6403
1296
1222-A

-

AMCO WOJ16

FRONT GANG

Description No. Req'd
ScraperBar94”-18Blade. ........... ... ... . . 1
ScraperBar102”-20Blade. ........... ... ... ... .. ... 1
ScraperBar117"-22Blade. ... ... ... ... ... 1
ScraperBar126”-24Blade. ....... ... .. L .. 1
ScraperBar135"-26Blade. ......... ... ... e 1
ScraperBar 144" -28Blade. . .......... ... ... . ... . ... 1
Scraper Bar165”-328lade. .. ................. e 1
ScraperBar187"-36Blade.......... ... o 1
ScraperBar209”-40Blade.. ... ... .. .. ... 1
Scraper(1perBlade) ... i A.R.
“U” Bolt5/8-Dia.(1perScraper) .....ovvveiiiniinennnn.. AR.
Lock Nut5/8 - NC,PLT (2perScraper) .................... AR.
Gang Frame94” -18Blade . ...t 1
GangFrame 102" -20Blade . . ....... ... .. o 1
Gang Frame 1177 -22Blade .. .. .. .. ... .. ... .. L. 1
GangFrame126”-24Blade . ... ...... .. ... ... ... ... . ... 1
Gang Frame 135" -26Blade .. ....... ... ... .. ... .. .. .. ... .. 1
Gang Frame144”-28Blade . ... ........ ... ... ... ... ... 1
Gang Frame 165" -32Blade ........... ... ... ... ... ... ..... 1
Gang Frame 187" -36Blade .. .............. ... ... ... ..... 1
Gang Frame 209" -40Blade . ........ ... ... 1
BearingRiser-RH ................. e AR.
“U” Bolt 7/B Dia. (2 perBearingRiser) .................... A.R.
Lock Nut 7/8 -NC, PL (4 per BearingRiser} ................ AR.
“U’ Bolt 5/8 Dia. (1 perBearingRiser) .................... A.R.
Lock Nut 5/8 - NC, PLT {2 per Bearing Riser) ............... AR.
Nut Gang Bolt 1%z - NF, Siotted (1 per Gang Boit)........... AR.
CutWasher13/8-PLT{(1perGangBolt) .................. AR.
BumperWasher{iperGang)............................ A.R.
End Bell - Small (1 perBearingRiser}..................... AR,
Bearing Housing (1 per Bearing Riser). .. .. [ AR.
Grease Fitting (1 per Bearing Housing) .. .......... e AR.
Clamp-Trunion 3/8 x 2V2 x 4 (2 per Bearing Riser} ........... AR,
Carriage Bolt 5/18 x 2-NC, PLT, GR5 (2 per Bearing) ......... AR.
Cut Washer 5/8 - PLT {2 per Bearing Riser). ... ............. AR.
Lock Nut 5/8 - NC, PLT (2 per Bearing Risen) ............... AR.
Bearing GW214-PP2 {1 perBearingRiser) ................. AR.
Washer 125mm (2 per Bearing Housing) . ................. AR.
Bearing & Housing - Complete '

RetainerRing {1 perBearing).............. ... ... ..... AR.
End Bell-Large (1 perBearingRiser)...................... A.R.
Spacer Spool {Use 0523 for harrows lass back-up blades). ... AR.
End GangWasher{(1perGang).........cooviiiineninenn.. AR.

(Cont.’d next page)

23



Ref.

No.

26
27
28
29

29

31
32
33
33
33
33
33
34

35 .

36
36
36
37
37
37

Part No.

100099
100088
5622-A
10870

10710

10395
10489
9444
9450
9451
9454
9455
10810

~3278 -

3276
3255
3263
3275
3250
2456

P78

#

E

CN

AMCO WOJ16
FRONT GANG

Description No. Reg'd
SpacerPlate ............... ... ... . . ... . AR.
Bearing Plate (1perGangBolt). . ................... A.R.
Lock Plate (1perGangBolt) ........... ... ... .. .. .. AR
Carriage Bolt 2 x 112-NC, PLT, GR5

(1 per Gang Bolt Without 100099 Spacer Plate). ............ AR.
Carriage Bolt 12 x 2-NC, PL, GR5

(1 per Gang Bolt Used With 100099 Spacer Plate)........... A.R.
Lock Nut ¥2 - NG, PL (1 perGang Bolt).............. e A.R.
Nut-Gang Bolt 11/2 NF,CH({1perGangBolt)............... A.R.
Gang Bolt705/8”-78Blade ................. .. ... .. ... AR.
Gang Bolt 492" -5Blade .................. ... ... . Qﬁz
Gang Bolt60%% " -6Blade ........... e AR.
Gang Bolt92%2"-8Blade ..........5 ... ... .. ... ... . AR
Gang Bolt 10314 “ {10 Blade e e et AR.
Ronmnsrexzwfumremmsom ...................... A.R.
Blade 10" x- 14+-Ga. Back-Up . 7. 70 [T e e e
Blade-22x Va Plain .. ... ... ... ... ... . A.R.
Blade24xYa Plain ... ... ... .. . . . . . AR.
Blade26x Ya Plain ..... ... ... ... ..., AR.
Blade-22x va C.O.. ... ... . o AR.
Blade24x Va C.O.. .. ... i A.R.
Blade 26 x Va C.O.. .. ... .. . A.R.
Fwps belt -0 = SRS

[N E CoamEin )

25



